
ASSEMBLY INSTRUCTION

Step 1

Top - 1 pc

Part List

A

MODEL : SUMMER 2D/1SH CONSOLE TBL*1200

B

Shelf - 1 pc

Left Leg Frame
- 1 pc

Step 2

Hardware List QtyNo

1

3

2

4

8 Pcs

8 Pcs

1 PcBall Shape Allen Key M4

JCBC M6 x 35mm (BOLT)

5 Mini Fix 24mm

8 Pcs

8 Pcs

6 8 Pcs

Flat Washer M6

Mini Fix Housing

F

Spring Washer M6

7 PVC Dowel M8 x 30 16 Pcs

8 1 PcsCSK Screw M4 x 38mm

9 1 PcI- Bracket

10 2 Pcs

11 2 SetsHandle (JD3853) &
1 pc Screw 22mm

CSK Screw M4 x 16mm

D

Right Leg Frame
- 1 pc

C

Cross Bar
(Back) - 2 pcs

E

D

7

7

7

Center
Support- 1 pc

G

C B

Cross Bar
(Front) - 2 pcsE

F F

D

E

7

5 5

5

A

*** Notes : 1. Do not fully tighten the bolts until all bolts are attached.
       2. Do not over tighten the bolts. This will avoid causing damage to the thread.

Times New Roman



ASSEMBLY INSTRUCTION

Step 3

Step 5

Step 4

*** Do not fully tighten the bolt

1 2 3 4

A

D E

F
D E

C

DE
DE

6
1

MODEL : SUMMER 2D/1SH CONSOLE TBL*1200

*** Notes : 1. Do not fully tighten the bolts until all bolts are attached.
       2. Do not over tighten the bolts. This will avoid causing damage to the thread.



ASSEMBLY INSTRUCTION

Step 6

Step 8

Step 7

6
1

1 2 3 4

*** Do not fully tighten the bolt

1234

*** Fully tighten all the bolts

*** Fully tighten all the bolts

B

G

MODEL : SUMMER 2D/1SH CONSOLE TBL*1200

*** Notes : 1. Do not fully tighten the bolts until all bolts are attached.
       2. Do not over tighten the bolts. This will avoid causing damage to the thread.



ASSEMBLY INSTRUCTION

Step 9

Step 11

Step 10

11

9 10
8

MODEL : SUMMER 2D/1SH CONSOLE TBL*1200

*** Notes : 1. Do not fully tighten the bolts until all bolts are attached.
       2. Do not over tighten the bolts. This will avoid causing damage to the thread.




